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Across

4. Code K29.9 must only be used
if the patient has what type of
gastritis when present with
duodenitis?

8. What must direct you to the
category K91 Postprocedural
disorders of digestive system, not
elsewhere classified in order to use
it?

10. Hernias with both gangrene
and obstruction would be coded to
hernia with what?

11. Code K07.3 is used if teeth are
in an position.

Word Bank
Symptoms
abnormal
Follow Up
Unspecified

12

12. If evidence of a recurrent ulcer
is found on check endoscopy, the
code for a ___endoscopy
would not be assigned.

Down

1. What should bowel obstruction
be coded to (if known)?

2. Which type of colitis mimics
both Crohn's and Ulcerative Colitis?

3. Where the patient has either
alcoholic liver disease or alcoholic
pancreatitis due to previous alcohol
abuse, what type of code can be
used in addition?

Cause

Site

Alphabetical Index
Stoma

5. If on histology, the removed
appendix is confirmed to be normal
by the responsible consultant, what
must be coded?

6. What are peptic ulcers
classified by?

7. The presence of what type of
artificial opening is coded at Z93.-
Artificial Opening Status?

9. Acquired and unspecified
oesophageal web are coded to K22.
Oesophageal Obstruction. Which
type of oesophageal web is not?

Indeterminate
Congenital
Personal History
Gangrene
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